
Package leaflet: information for the user

ASA- GRINDEKS, 500 mg tablets
Acetylsalicylic acid

Read all of this leaflet carefully before you start using this medicine because it contains
important information for you.
Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist
has told you . 
- Keep this leaflet. You may need to read it again.
- Ask your pharmacist if you need more information or advice.
- If you get any side effects, talk to your doctor or pharmacist. This includes any possible

side effects not listed in this leaflet . See section 4. 
- You must talk to a doctor if you do not feel better or if you feel worse.

What is in this leaflet
1. What ASA-Grindeks is and what it is used for
2. What you need to know before you use ASA- Grindeks
3. How to use ASA- Grindeks
4. Possible side effects
5. How to store ASA- Grindeks
6. Contents of the pack and other information

1. What ASA-Grindeks is and what it is used for

ASA- Grindeks 500 mg tablets have analgesic,  anti-inflammatory and fever-reducing
effects.
It is used for the treatment of mild pain, fever and rheumatic diseases.

2. What you need to know before you use ASA- Grindeks

Do not use ASA-Grindeks
- if  you  are  allergic  to  the  active  substance  (acetylsalicylic  acid)  or  any  of  the  other

ingredients of this medicine (listed in section 6);
- if you have asthma caused by salicylates or non-steroidal anti-inflammatory drugs with a

similar effect;
-  if you have an acute gastric or duodenal ulcer;
-  if you have a predisposition to bleeding;
-  if you have thrombocytopenia or a deficit  of platelets,  which is associated with small

hematomas in the skin and mucosa;
- if you have severe kidney failure;
- if you have severe liver failure;
- if you have severe heart failure;
- if you have gout;
- if you have been prescribed 15 mg or more of methotrexate a week;
- in the third trimester of pregnancy.

Warnings and precautions
Talk to your doctor or pharmacist before using ASA-Grindeks: 
- if  you have  hypersensitivity  to  anti-inflammatory  or  antirheumatic  medicines  or  other

allergens;
- if you have liver or kidney impairment;
- in the case of decrease of body water content (dehydration);



- if  you  have  had  a  gastrointestinal  ulcer  previously,  including  chronic  or  recurrent
ulcerative disease;

- if you have chronic gastrointestinal disorders;
- in the case of glucose-6-phosphate dehydrogenase deficiency;
- if you are taking medicines reducing blood clotting (anticoagulants);
- if you are pregnant or breast-feeding.

Children and adolescents
Acetylsalicylic acid is not recommended for children and adolescents under 16 years of age
for viral infections with fever (incl. chickenpox, influenza), as Reye’s syndrome may occur (a
potentially life-threatening condition which is characterised by damage to the central nervous
system,  liver  function  disorders,  and  prolonged  vomiting  as  the  first  symptom).  Reye’s
syndrome is  a very rare but  potentially fatal  condition which requires immediate medical
attention. 

Elderly patients should avoid long-term use of acetylsalicylic acid due to increased risk of
gastrointestinal haemorrhage.

Other medicines and ASA-Grindeks
Tell your doctor or pharmacist if you are taking, have recently taken or might take any other
medicines.

Contraindicated combinations
 15 mg or  more  of  methotrexate  a  week (see  section  Do not  use  ASA-Grindeks):  the

toxicity of methotrexate may increase.

Combinations requiring precautionary measures
 a methotrexate dose of less than 15 mg a week: the toxicity of methotrexate may increase,
 coumarin and heparin (agents inhibiting blood clotting): increased risk of haemorrhage

and gastric and duodenal mucosal damage,
 the  use  of  other  non-steroidal  anti-inflammatory  drugs  (e.g.  ibuprofen,  indometacin,

diclofenac-sodium) together with acetylsalicylic acid may increase the risk of ulcer and
haemorrhage when taken in high doses (3 g or more daily),

 benzbromarone, probenecid, sulfinpyrazone (gout medicines): acetylsalicylic acid reduces
the effect of these medicines,

 even  in  small  doses  acetylsalicylic  acid  reduces  the  excretion  of  uric  acid;  this  may
promote gout development in patients with uric acid excretion disorders,

 digoxin: digoxin plasma concentration may increase,
 diabetes  medicines  (insulin,  sulphonylurea,  hypoglycemic  medicines):  hypoglycemic

effect is reduced,
 diuretics  in  combination  with  high  doses  of  acetylsalicylic  acid  (3  g  daily  or  more):

diuretic effect is reduced,
 glucocorticosteroids,  except  hydrocortisone,  which is  used as  replacement  therapy for

Addison’s disease: the content of salicylates in blood is reduced, and therefore there is
risk of salicylate overdose after the end of treatment; risk of gastrointestinal bleeding
increases,

 ACE inhibitors  (blood pressure medicines):  acetylsalicylic acid may reduce the blood
pressure lowering effect of ACE inhibitors,

 valproic acid, phenytoin (epilepsy medicines): toxicity of valproic acid increases,
acetylsalicylic acid may strengthen the effect of phenytoin,

 zafirlukast: acetylsalicylic acid may strengthen the effect of zafirlukast,
 administration of metoclopramide for migraine-like  headache strengthens the effect  of

acetylsalicylic acid by accelerating its absorption,
 mifepristone: acetylsalicylic acid may decrease the effect of mifepristone,



 when acetylsalicylic acid is used with acetazolamide the toxicity of the latter is increased,
 antacids and adsorbents may increase the excretion of  acetylsalicylic acid  with alkaline

urine,
 metamizole (painkiller and antipyretic): concomitant use of metamizole may reduce the

antiplatelet  effect  of  acetylsalicylic  acid  (platelet  aggregation  and  clot  formation).
Therefore,  metamizole  should  be  used  with  caution  in  patients  taking  low-dose
acetylsalicylic acid for thrombosis prophylaxis,

 alcohol:  due to  the  additive  effect  of  acetylsalicylic  acid  and alcohol,  damage to  the
gastrointestinal mucosa and bleeding time increase.

ASA-Grindeks with alcohol
Consumption  of  alcohol  should  be  avoided  during  treatment.  Simultaneous  alcohol
consumption increases the risk of gastrointestinal haemorrhage.

Pregnancy and breast-feeding
Pregnancy
If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a
baby, ask your doctor or pharmacist for advice before taking this medicine.
During the first and second trimesters of pregnancy, acetylsalicylic acid may be used only in
the case of inevitable need when prescribed by the doctor.
The use of this medicine is contraindicated in the last three months of pregnancy (see section
Do not use ASA-Grindeks), as it can be harmful to the development of the pregnancy and/or
the  foetus,  cause  pulmonary  hypertension  and  impaired  kidney  function  in  the  foetus,
especially in premature babies; prolonged bleeding times in the mother and baby can occur,
even at very minor doses. The medicine can inhibit uterine contractions in the mother, which
could lead to delayed or prolonged labour. 

Breast-feeding
The use of acetylsalic acid is not recommended while breast-feeding as it is excreted into the
breast milk.

Driving and using machines
The medicine has no effect on the ability to drive and use machines.

3. How to use ASA-Grindeks

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist
has told you. Check with your doctor or pharmacist if you are not sure . 
Adults, elderly patients and children over the age of 12: 1-2 tablets every 4-6 hours, with a
maximum of 2 tablets 4 times (4 g) every 24 hours. 
The dosage for rheumatic diseases is 1,000 mg (2 tablets) 3–4 times a day. The maximum
daily dosage of 4 g must not be exceeded.

Use in children and adolescents: (see section Warnings and Precautions). 
The 500 mg tablet is not suitable for children under 12 years of age due to its high active
substance content. The general recommended daily dosage for children under the age of 12 is
approximately 60 mg per kg of body weight divided into 4–6 doses, i.e. approximately 15 mg/
kg every 6 hours or 10 mg/kg every 4 hours. 

It is recommended to administer the medicine with food or plenty of liquid to avoid possible
gastrointestinal problems.
Acetylsalicylic acid should be not taken for longer than 3-5 days without consulting a doctor.
If the doctor has prescribed different dosing, the doctor’s prescription should be followed.



Life-threatening intoxication may develop when the prescribed dose is exceeded (see section
If you use more ASA-Grindeks than you should).
Treatment should be discontinued when the patient is feeling better.
If you feel that the effect of ASA-Grindeks is too strong or too weak, talk to your doctor
or pharmacist.

If you use more ASA-Grindeks than you should
With overdose, breathing may become rapid and/or deep, or tinnitus, hearing loss, nausea,
vomiting, visual disturbances, headache,  dizziness, a confused state,  increased sweating or
thirst  may  occur.  In  infants,  the  only  sign  of  overdose  may  be  a  change  of  behaviour
manifesting as severe sleepiness and fatigue.
In the case of severe intoxication  breathlessness, trembling,  loss of consciousness or coma
caused by a sudden reduction of cerebral blood flow, or respiratory distress may occur.
Contact  the  doctor  immediately  when  signs  of  overdose  develop  or  if  you  suspect
overdose. Take the medicine package with you.

If you forget to take ASA-Grindeks
Do not take a double dose to make up for a forgotten dose.

4. Possible side effects

Like all medicines, this medicine can cause side effects, although not everybody gets them.
Gastrointestinal disorders (nausea, vomiting, dyspepsia, abdominal pain) commonly occur. 
Gastrointestinal inflammation and peptic ulcer may occur rarely and may very rarely cause 
haemorrhage from the peptic ulcer and perforation. Gastric micro-haemorrhages may occur 
when high doses are used.
Blood coagulation capability decreases. Even small acetylsalicylic acid doses increase 
bleeding risk (haemorrhages during and after surgical operations, bruising, epistaxis, 
haemorrhage from genitourinary organs and gum bleeding). Rarely and very rarely serious 
gastrointestinal and cerebral haemorrhages have occurred which may be also life-threatening 
in single cases. Due to haemorrhage, acute and chronic anaemia/iron deficiency anaemia may 
occur with symptoms like weakness and paleness.
In single cases, shortage of platelets in the blood (thrombocytopenia) has developed, which 
can cause small haematomas on the skin and mucous membranes.

Liver function disorders have been observed in single cases.
Acetylsalicylic  acid  may  rarely  cause  skin  allergic  reactions  (mostly  rashes)  and
hypersensitivity reactions (bronchospasm, attacks of breathlessness, very rarely anaphylactic
reactions, including anaphylactic shock with  symptoms like sweating, nausea, a bluish-red
colouring of the skin or mucous membranes, a severe drop in blood pressure, consciousness
disorders, even coma, etc.). In case of a hypersensitivity reaction, the use of the medicine
should be discontinued.
Dizziness and tinnitus have also been observed, which may be symptoms of overdose.
If any of the side effects become serious, or if you notice any side effects not listed in this
leaflet, please inform your doctor or pharmacist.

Reporting side effects 
If you get any side effects, talk to your doctor or pharmacist. This includes any possible side
effects  not  listed  in  this  leaflet.  You  can  also  report  side  effects  directly  via
www.ravimiamet.ee. By reporting side effects you can help provide more information on
the safety of this medicine.

http://www.ravimiamet.ee/


5. How to store ASA-Grindeks

Store below 25C, protected from moisture.
Keep this medicine out of the sight and reach of children.
Do not use after the expiry date stated on the package!
Do not throw away any medicines via wastewater or household waste. Ask your pharmacist
how to  throw away  medicines  you no  longer  use.  These  measures  will  help  protect  the
environment.

6. Contents of the pack and other information

What ASA-Grindeks contains
- The active substance is  acetylsalicylic  acid (Acidum acetylsalicylicum).  One tablet

contains 500 mg of acetylsalicylic acid.
- The other excipients are potato starch, microcrystalline cellulose, talcum and citric

acid monohydrate.

What ASA-Grindeks looks like and contents of the pack
White (marble-like shade is allowed),  flat, bevelled tablets with a scoring line on one side.
The tablet can be divided into equal parts. 

10 tablets in a blister package, 2 or 5 blisters in a carton.
Not all pack sizes may be marketed.

Marketing Authorisation Holder and Manufacturer
AS Grindeks.
Krustpils iela 53, Riga, LV-1057, Latvia.
Tel.: +371 67083205
Fax: +371 67083505
e-mail: Grindeks@Grindeks.lv

For  any  information  about  this  medicine,  please  contact  the  local  representative  of  the
Marketing Authorisation Holder:

AS Grindeks Estonian Branch,
Tondi 33, 11316 Tallinn.
Tel. +372 6120224
Fax: +372 6120331

This leaflet was last revised in March 2020.

mailto:grindeks@grindeks.lv
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